
*Style may vary

COLONNADE

     OW1041     OW1043     OW1045
     OW1047     OW1049     OW1051  

OW1053     OW1055

SHEET 2: INSTALLATION INSTRUCTIONS

SHEET 3: CAULKING INSTRUCTIONS
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INSTALLATION INSTRUCTIONS
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Fixture Family:              OW1041, 43, 45, 47, 49, 51, 53, 55

1717 West Civic Drive  Milwaukee, WI 53209
414-354-6600

Design Modification Rights Reserved
    © Visa Lighting 

!When using electrical equipment, basic safety precautions should always be followed, including the following:
Read all instructions carefully before installing and save for future use.•
Make sure all connections are in accordance with the National Electrical Code and local regulations.•
To avoid possible electric shock, be sure the power supply is turned off before servicing or installing the fixture•
Service should be performed by qualified personnel.•
These instructions may not cover all details or variations. If additional information is needed, please contact Visa Lighting.•

Document Description: Installation Instructions for Colonnade
Colonnade Series Luminaires



#6 ALLEN 
SCREW (4)

8-32 NUT (4)

LAMP PLATE
ASSEMBLY

BACK PLATE
ASSEMBLY

NOTE:
#8 (2) STUDS FROM JBC
GO THRU HERE.

LENS HOUSING
ASSEMBLY
(Design may differ
than shown)

WALL ANCHORS(2)

WALL ANCHOR 
BOLTS (2)

MOUNTING
SURFACE

JUNCTION BOX
(by others)

DRAIN HOLE

BOTTOM VIEW

MOUNTING
SURFACE

Thread the 1 1/2" #8 set screws into the junction box (by others). Leave about 1" of the 1.
set screws coming off of the junction box.
Make electrical connection per code.2.
Mount the back plate to the mounting surface using the #8 set screws coming off of the 3.
junction box. Insert through the holes that are noted. Tighten down with the 8-32 nuts. 
Attach the LED lamp plate to the backplate assembly. Insert the tabs on the one side 4.
and tighten down with the 8-32 nuts on the other side.
Caulk around the backplate with a silicone rubber caulk to provide a water-tight seal 5.
between the mounting surface and the fixture. See page 3 for caulking instructions. 
Attach the lens housing to the backplate making sure the drain hole is facing down and 6.
then using #6 allen head screws (4) provided.
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SIDE VIEW

MOUNTING 
SURFACE

CAULK HERE

DRAIN HOLE
THIS SIDE

FRONT VIEW

MOUNTING SURFACE

CAULK AROUND 
THE PERIMETER 
OF FIXTURE

DRAIN HOLE

BOTTOM VIEW

*IMPORTANT NOTES WHEN INSTALLING: 
THIS FIXTURE IS NOT TO BE RECESSED INTO A WALL. •
MUST BE MOUNTED TO A FLAT SURFACE TO MAINTAIN PROPER SEAL.•
MAKE SURE THE DRAINAGE HOLE IS FACING DOWN.•
READ ALL INSTALLATION INSTRUCTIONS.•
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